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Auftraggeber: 

Client: 
方菱冷热设备有限公司 

Hersteller: 
Manufacturer: 

方菱冷热设备有限公司 

Gegenstand der Prüfung:
 

Test item: 

渗透检测 Datum der Prüfung: 
Date of Test: 

 

2021.09.18 

Bezeichnung: 

Identification: 
环境蒸汽加热器焊口检测 

Serien-Nr.: 

Serial No.: 

 

000216403 

Prüfort: 

Testing location: 

 

Guangzhou, Guangdong, PRC 

Prüfgrundlage: 

Test specification: 

 

NB/T47013.5-2015 

Prüfergebnis: 

Test Result: 

 

The result is acceptable according to NB/T47013.5-2015 

Prüflaboratorium: 

Testing Laboratory: 

南德认证检测（中国）有限公司广州分公司 
TÜV SÜD Certification and Testing (China) Co., Ltd. Guangzhou Branch 

geprüft/ tested by: 

2021.09.18     Xie Zhilong 

 

 

kontrolliert/ reviewed by: 

2021.09.20            Jianlin Li          

Datum 
Date 

Name/Stellung 
Name/Position 

Unterschrift 
Signature 

Datum 
Date 

Name/Stellung 
Name/Position 

Unterschrift 
Signature 

Sonstiges/ Other Aspects: 

We herewith certify that the signed representative of TÜV SÜD Group, did at the request of client, attended at   

the work site located at Guangzhou city, Guangdong province, P. R. China, on the date of 2021-09-18, in order 

to perform the PT for welded joints of 000216403 as independent inspection authority. 

Abkürzungen: P(ass) 
F(ail)   
N/A 
N/T 

=     entspricht Prüfgrundlage 
=     entspricht nicht Prüfgrundlage 
=     nicht anwendbar 
=     nicht getestet 

Abbreviations: P(ass) 
F(ail)   
N/A 
N/T 

=     passed 
=     failed 
=     not applicable 
=     not tested 

Dieser Prüfbericht bezieht sich nur auf das o.g. Prüfmuster und darf ohne Genehmigung der Prüfstelle nicht 
auszugsweise vervielfältigt werden. Dieser Bericht berechtigt nicht zur Verwendung eines Prüfzeichens. 

This test report relates to the a. m. test sample. Without permission of the test center this test report is not permitted to be 
duplicated in extracts. This test report does not entitle to carry any safety mark on this or similar products. 

TÜV SÜD Certification and Testing (China) Co., Ltd. Guangzhou Branch          Tel: +86 20 3832-0668      Fax: +86 20 3832-0598 
5/F, Communication Building, 163 Pingyun Rd, Huangpu West Ave, Guangzhou 510 656, China 
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渗透检测报告 
REPORT OF PENETRATION TEST 

检件名称 
Description 

蒸发器 
检件编号 

Parts Numbers 
000216403 检测时机  

Test Opportunity 
焊后24h 

工艺卡编号  
Process Card Number 

JY/JC/ZY·GC · 
PT003-2016-GZ 

记录编号 
Record Number 

HT2101009CW508 
主体材质 

Material 
不锈钢 

检件规格 
Size of Test Part 

/ 
焊接方法 

Welding Method 
GTAW 检测数量  

Quantity Inspected 
1台 

检测部位 
Joint Type 

焊缝 
执行标准 
Test Standard 

NB/T 47013.5-2015 验收标准 
Acceptable Standard 

NB/T47013.5-2015 
Ⅱ 级 

检   测  条  件 Testing conditions 

检测方法 
Test Method 

着色 渗透剂类型 
Penetrant 

溶剂去除型 灵敏度等级 
Sensitivity Level 

高灵敏度 

渗透剂型号  
Penetrant Model 

DPT-5 
清洗剂型号 
Cleaner Model 

DPT-5 显像剂型号 
Developer Model 

DPT-5 

环境温度 
Circumstance Temperature 

20～25℃ 
对比试块 

Sensitivity Block 
三点试块 表面状况  

Surface Condition 
打磨后 

渗透时间  
Penetration Time 

10min 显像时间 
Raster Displayer Time 

15min 观察方式 
Observation Method 

目视 

白光照度 
White Light Illumination 

1100 lx 
辐照度 
Irradiance 

N/A 缺陷记录 
Defect Records 

/ 

检  测  情  况 Testing    situation 

序号  
Item No. 

焊缝/工件部位号 
Welding Seam No. 

缺陷位置 
Defect location 

缺陷类型 
Type Of Deficiency 

缺陷尺寸 
Flaw Size 

mm 

结果 
Result 

备注 
Remarks 

1 000216403-B1~B62 / / / 接受 / 

2 000216403-F1~F20 / / / 接受 / 
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检测位置示意图： 
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检测位置示意图： 
 
 
 
 
 
 
 
 
 

 

THIS REPORT ONLY REFLECTED OUR ACTUAL FINDINGS. THE INSPECTION WAS DONE TO THE 
BEST OF OUR KNOWLEDGE AND ABILITY AND WITH DUE CARE. THE FINDINGS ARE VALID AS   
FOR TIME AND PLACE OF INSPECTION. 

 

End of Test Report 


